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Parts Breakdown 5007N

Fig # Part ID Part Name Quantity

Products with multiple versions are listed in subsiding order with the newest version on top not indented

 1 266283-4 H.S.H.BOLT M8X20, 5007MG  1
 2 224409-4 OUTER FLANGE 35, 5008MGA  1
 3 224411-7 INNER FLANGE 35, 5008MGA  1
 4 257279-6 RING 16, 5007MG  1
 5 961201-4 RETAINING RING S-42, 5037NB  1
 6 266398-7 T.SCREW BIND CT 4X12, 5007MG  1
 7 345931-9 LEVER PLATE, 5007NFAK  1
 8 318057-0 SAFETY COVER, 5007MG  1
 9 231839-2 TENSION SPRING 4, 5007MG  1
 10 345422-0 SPACER, 5007MG  1
 11 285848-3 BEARING RETAINER 23-36, 5007MG  1
 12 211275-8 BALL BEARING 6003DDW, LS1013  1
 13 911223-4 P.H. SCREW M5X16, 4301BV  2
 14 318056-2 HOUSING W/O BEARING,5007MG  1
 15 324690-8 SPINDLE, 5007MG  1
 16 226682-2 HELICAL GEAR 47, 5007NFAK  1
 17 210029-0 BALL BEARING 608ZZ,HP1351  1
 18 213623-7 O RING 46, 5007MG  1
 19 596286-7 FIELD ASSY 115V, 5007MG  1
 20 266397-9 T.SCREW BIND 5X50, 5007MG  2
 21 419548-5 BAFFLE PLATE, 5007MG  1
 22 210029-0 BALL BEARING 608ZZ,HP1351  1
 23 681625-5 INS. WASHER, HR2400  1
 24 510133-8 ARMATURE ASSEMBLY 115V, 5007NFAK  1
 25 240003-4 FAN 80, 2012NB  1
 26 231297-2 COMP. SPRING 9, LS1011  1
 27 345717-1 SHAFT LOCK, 5007MG  1
 29 267280-3 FLAT WASHER 15, LS1011N  1
 30 211236-8 BALL BEARING 6002DDW,BO5001  1
 31 261132-0 URETHANE WASHER 26, 5007MG  1
 32 158673-4 BLADE CASE CPL., 5007NFAK  1
 34 251247-1 P.H. SCREW M6X20, 5037NB  1
 35 262552-1 RUBBER SLEEVE 6, 5007MG  1
 36 450684-8 HANDLE COVER, 5007NFAK  1
 37 664463-0 CORD (2X14X8 SJ), 2414B  1
 38 682564-2 CORD GUARD, 5007NLK  1
 39 266326-2 TAPPING SCREW PT 4X18, MT240  2
 40 687124-5 STRAIN RELIEF, MT240,UC3530A  1
 44 651189-3 SWITCH, 5007NK  1
 45 158704-9 MOTOR HOUSING CPL., 5007NK  1
 46 266326-2 TAPPING SCREW PT 4X18, MT240  5
 47 331719-3 PIPE 9, 5007MG  1
 48 941201-0 F. WASHER 8, 5037NB  1
 49 345930-1 LEVER PLATE, 5007NFAK  1
 50 252199-9 HEX. NUT M8-13, 5007MG  1
 51 257953-6 BOW STOP RING E-12, 5007MG  1
 52 345929-6 REAR COVER, 5007NFAK  1
 53 266326-2 TAPPING SCREW PT 4X18, MT240  2
 55 911268-2 P.H. SCREW M5X45, HP2010N  3
 56 864987-8 NAME PLATE, 5007NK  1
 57 450705-6 FRONT GRIP, 5007NFAK  1
 58 643650-4 BRUSH HOLDER CAP, 5007MG  2
 59 181047-4 CARBON BRUSH SET 154,5402A  1
 59 194986-9 CARBON BRUSH SET CB-154, UC3530A  1
 60   257953-6   BOW STOP RING E-12, 5007MG  1
 61 345930-1 LEVER PLATE, 5007NFAK  1
 62 252199-9 HEX. NUT M8-13, 5007MG  1
 63 941201-0 F. WASHER 8, 5037NB  1
 64 163485-2 ANGULAR PLATE CPL., 5007NK  1
 66 257759-2 SLEEVE 6, 5007MG  1
 67 941101-4 F. WASHER 5, JR3000V  1
 68 922261-1 H.S.H. BOLT M5X40, 5007MG  1
 69 266396-1 F.S.N.BOLT M8X24, 5007MG  1
 70 331719-3 PIPE 9, 5007MG  1
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 71 163484-4 DEPTH GUIDE COMPLETE, 5007NFAK  1
 73 266237-1 C.S.N. BOLT M8X90,5007MG  1
 74 265086-3 COUNTERSUNK H.S. M5X8, BSS730SH  2
 75 345924-6 BASE, 5007NFAK  1
 76 266085-8 H.S. SET SCREW M6X10  1
 77 251370-2 PAN HEAD SCREW, LS1030  1
 78 450704-8 DIAL 27, 5007NFAK  1
 79 216008-6 STEEL BALL 4.0, 5007NK  1
 80 233314-4 COMPRESSION SPRING 4, 6827  1
 81 912212-2 C.S.H. SCREW M5X12, 9045B  4
 82 251858-2 SCREW M6X15, 5037NB  1
 83 253811-4 F. WASHER 5, 5012B, 6891D  1
 1,001 164095-8 GUIDE RULE, 4200H  1
 1,002 D-24826 7-1/4 24T GEN.CONTR.BLADE BULK  1
 1,003 783204-6 HEX WRENCH 6, 3705, HR5000  1
 1,004 824772-1 PLASTIC TOOL CASE, 5007MG  1
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